
 

 
  

 
 
 
 
 

  
 

  
 

  
  

 
 

  
 
 
 
 
 
 
 

  
 

__________________________________________________ 

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 1 of 99 

IN THE UNITED STATES DISTRICT COURT 

FOR THE DISTRICT OF OREGON 

PORTLAND DIVISION 

UNITED STATES OF AMERICA, STATE OF OREGON 
BY AND THROUGH DEPARTMENT OF  
ENVIRONMENTAL QUALITY,  

Plaintiffs, Case No.  

v. 

CITY OF SANDY, OREGON 

Defendant. 

CONSENT DECREE 

TABLE OF CONTENTS 
I. BACKGROUND ............................................................................................................................. 2 
II. JURISDICTION AND VENUE ...................................................................................................... 4 
[...]
3.8.2 Previous Preliminary Design Recommendations and Discussion ......................................... 19 
3.8.3 Modified Preliminary Design Recommendations ................................................................. 19 

3.9 Waste Pump Station and Stormwater Control............................................................................... 20 
3.9.1 Existing Conditions...................................................................................................... .......... 20 
3.9.2 Previous Preliminary Design Recommendations and Discussion ......................................... 20 
3.9.3 Modified Preliminary Design Recommendations ................................................................. 20 

3.10 Site Improvements ......................................................................................................... .............. 21 

i City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

44 



  
  

 

 

 

 

 

 

1
1
1
1
26
3
13
3
12
15
11
9
1

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Page 45 of 99 

3.11 Electrical and Instrumentation and Control (I&C) Improvements ............................................... 21 
3.11.1 Previous Preliminary Design Recommendations and Discussion ....................................... 21 
3.11.2 Control System Components Evaluation ............................................................................ 22 
3.11.3 Modified Preliminary Design Recommendations ............................................................... 23 

Opinion of probable Construction cost ........................................................................................25 

LIST OF TABLES 

Table 2-1. Sandy WWTP Influent Design Flows...................................................................................... 3  

Table 2-2. Sandy WWTP Existing Design Criteria ................................................................................... 3  

Table 3-1. Sandy WWTP Summary of Aeration Basin Operational Recommendations....................... 12 

Table 4-1. Opinion of Probable Construction Cost (OPCC) Summary .................................................. 26 

LIST OF FIGURES 

Figure 2-1 Sandy Wastewater Treatment Plant (WWTP) Site Plan........................................................ 2 

List of Appendices 

Appendix A. Drawings 

Appendix B. Process Model 

Appendix C. OPCC 

Appendix D. TAG PLC Memo 

Appendix E. Wish List 

LIST OF ACRONYMS 

2019 Condition Assessment Condition Assessment in July 2019 
2019 Facilities Plan Wastewater Facilities Plan in 2019 
2019 Facilities Plan Wastewater Facilities Plan in 2019 
2020 PDR Immediate Needs Improvements Project Preliminary Design Report 
AACE Association for the Advancement of Cost Engineering 
AAF Average Annual Flow 
ACH Air Changes per Hour 
ADWF Average Dry Weather Flow 
aSRT Aerobic Solids Retention Time 
ASSB Aerated Sludge Storage Basin 
ASSB Aerated Sludge Storage Basin 
BOD Biological Oxygen Demand 
City City of Sandy 

ii City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

45 



 
 

 

 

 
 

 

  

 

  
 

  
  

  
  

 
  
  
  
  

  
  

 
  

  
  

  
  

 
  

  
 
  
  

  
  

  
  

  
  
  
  

  
 

 

12 
9 
14 
13 
8 
21 
9 
23 
13 
7 
7 
7 
11 
3 
3 
13 
20 
26 
17 
3 
1 
3 
16 
1 
8 
9 
14 
7 
3 
11 
20 
10 
5 
14 
12 
1 

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Page 46 of 99 

CMU Concrete Masonry Unit 
DO Dissolved Oxygen 
EDI Energy Dissipating Inlet 
FRP Fiberglass Reinforced Plastic 
GPM Gallons Per Mile 
I&C Instrumentation and Control 
IMLR Internal Mixed Liquor Recycle 
IOT Internet of Things 
LEL Lower Explosive Limit 
MBR Membrane Bioreactor 
MCCs Motor Control Centers 
MGD Millions of Gallons 
MLSS Mixed Liquor Suspended Solids 
MMDWF Maximum Month Dry Weather Flow 
MMWWF Maximum Month Wet Weather Flow 
NFPA National Fire Protection Association 
NPDES National Pollutant Discharge Elimination System 
OPCC Opinion of Probable Construction Cost 
OSHA Occupational Safety and Health Administration 
PDF Peak Day Flow 
PDR Preliminary Design Report 
PIF Peak Instantaneous Flow 
PLC Programmable Logic Controller 
Project City of Sandy WWTP Condition Assessment Improvements Project 
PVC Polyvinyl Chloride 
RAS Recycled Activated Sludge 
RPS Return Pump Station 
SCADA Supervisory Control and Data Acquisition 
SCFM Standard Cubic Feet Per Minute 
SRT Solids Retention Time 
TAG The Automation Group 
TM Technical Memorandum 
UV Ultraviolet 
VFD Variable Frequency Drives 
WAS Waste Activated Sludge 
WWTP Wastewater Treatment Plant 

iii City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

46 



 
 

  

 
 

  

 
 

 

  
  

 
  

 
 
 

  

 
 

     
    

 

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Page 47 of 99 

INTRODUCTION 

The City of Sandy (City) developed a Wastewater Facilities Plan in 2019 (2019 Facilities Plan), which 
identified wastewater collection, conveyance and treatment system improvements to be implemented in 
three phases through 2040. The 2019 Facilities Plan also identified several immediate needs projects 
required to improve the performance of the Wastewater Treatment Plant (WWTP). 

After the 2019 Facilities Plan was completed, the City conducted a Condition Assessment in July 2019 
(2019 Condition Assessment), which identified additional immediate needs projects beyond those 
identified in the 2019 Facilities Plan. The City then performed several operational and mechanical 
improvements to the WWTP after completion of the 2019 Condition Assessment. 

In the summer of 2020, the City developed the Immediate Needs Improvements Project Preliminary 
Design Report (2020 PDR). The 2020 PDR presented a preliminary design for the improvements required 
at the WWTP based on the recommendations in the 2019 Facilities Plan, the findings of the 2019 Condition 
Assessment, and the improvements implemented in 2019. 

This report evaluates the recommendations in the 2020 PDR and presents a modified set of recommended 
improvements, which will more efficiently utilize the City’s budget while also effectively addressing the 
operational and maintenance deficiencies at the WWTP. These improvements will be implemented under 
the City of Sandy WWTP Condition Assessment Improvements Project (Project). 

In addition to the recommended improvements identified in this report, a “Wish List” of improvements 
that can be implemented under this Project, if funding allows, or under future projects is provided in 
Appendix E. The items included on the Wish List are improvements identified by City and plant operations 
staff during site visits conducted for this Project. The Wish List is intended to be a living document that 
can be changed over time to keep track of small and large improvements that the City wishes to complete. 

OVERVIEW OF EXISTING FACILITIES 

The City of Sandy WWTP is located at 33400 SE Jarl Road in Boring, Oregon. A site plan showing the major 
processes, buildings, and other site features at the WWTP is shown in Figure 2-1. A summary of the design 
influent flows for the WWTP from the 2020 PDR are provided in Table 2-1. A summary of the major 
equipment sizing and design criteria from the 2020 PDR are provided in Table 2-2. The existing condition 
of the major processes, building and other site features are discussed in more detail in Section 3.0. 

1 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

47 



 
 

 

 
  

 
 

48CONSENT DECREE 
United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

Fi
gu

re
 2

-1
. S

an
dy

 W
W

TP
 S

ite
 P

la
n 

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 48 of 99 

Ci
ty

 o
f S

an
dy

, O
R 

M
ar

ch
 2

02
1 

p\
c\

96
4\

50
-2

0=
-1

\w
p\

TM
 W

W
TP

 



 

 

 

 

 
 

 

 

 

  

 
 

       
        

        
        

        
        

        

   
 

 

 

  
  

  
  

  
  

  
  

 
  

  
  

  
  

  
  

 
  

  
  

  
  

  
  

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 49 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Table 2-1. Sandy WWTP Influent Design Flows 

Design Flow, million gallons per day (mgd) 
Flow Condition Exist 2025 20261 2030 2035 20362 

Average Annual Flow (AAF) 1.4 1.5 0.9 1.1 1.4 0.8 
2040 
1.2 

Average Dry Weather Flow (ADWF) 1.1 1.2 0.7 0.9 1.1 0.6 0.9 
Maximum Month Dry Weather Flow (MMDWF) 1.4 1.5 0.9 1.2 1.4 0.8 1.2 
Maximum Month Wet Weather Flow (MMWWF) 2.7 2.9 1.8 2.2 2.6 1.4 2.3 
Peak Day Flow (PDF) 5.9 5.5 3.9 4.8 5.7 3.2 5.0 
Peak Instantaneous Flow (PIF) 9.1 9.9 6.4 7.7 9.1 5.6 7.0 
Notes: 
1. First phase of the Eastside Satellite Plant begins operation in 2026 
2. Second phase of the Eastside Satellite Plant begins operation in 2036. 

Table 2-2. Sandy WWTP Existing Design Criteria 

Parameter Value 
Raw Screening 
Screen Type Drum Screen 
Screen Capacity 6.7 mgd 
Screen Channel Width 4 ft 
Screen Bar Spacing 1/4-in 
Manual Screen 
Type Bar Screen Rack 
Quantity 1 
Width 2 ft 
Bar Spacing 3/4-inch 
Grit Removal 
Type Vortex 
Max Flow 7.0 mgd 
Grit Chamber Diameter 10 ft 
Air Scour 75 standard cubic feet per minute (scfm) 
Grit Chamber Mechanism Drive Motor 1 hp 
Grit Pump 250 gpm @ 30 ft TDH, 5 hp 
Grit Concentrator 250 gpm 
Grit Classifier Screw Conveyor Drive 1 hp 
Influent Flow Measurement 
Type Parshall flume with level sensor 
Throat width 12-inch 
Capacity 9.2 mgd 
Aeration Basins 
Number of Trains 2 

3 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

49 



 

 

 

 

 
 

 

 

 

 

  
  

  
  
  

 
 

 
  

   
 

  

 
 

  

  

  
  

  
  
 

  

  
 

  

  

  
   

 
 

 
  

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 50 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Table 2-2. Sandy WWTP Existing Design Criteria 

Parameter Value 
Total Basin Volume 740,000 gal 
Selector Cells (3 per train) 75,000 gal, ea 
Aerobic Cells (1 per train) 145,000 gal, ea 
Average Sidewater Depth 17.79 ft 
Diffuser Type Fine Bubble Disc, 7 in dia. 
Submersible Mixers (Total 4) 4 hp 
Internal Mixed Liquor Recycle Pumps (Total 2) 750 gpm @ 12.0 ft TDH, 5 hp ea 
Utility Pumps (Total 2) 2,800 gpm @ 12 ft TDH, ea 
Blowers (No. 1-3)
  Type Multi-stage Centrifugal
 Capacity 1,350 scfm
 Motor 100 hp 

Blowers (No. 4)  
  Type Positive Displacement
 Capacity 1,199 scfm
 Motor 60 hp 

Secondary Clarifiers 
Quantity 2 
Capacity 3.5 mgd, ea. 
Surface Overflow Rate at Capacity 1,500 gal/day per ft2 

Diameter 54 ft 
Side-water Depth 15 ft 
Mechanism Drive 3/4 hp 
RAS Pumps 
Quantity 2 
Capacity 600 gpm @ 23 ft TDH, ea 
Motor 7.5 hp 
WAS Pumps 
Quantity 2 
Capacity 260 gpm @ 23 ft TDH, ea 
Motor 5 hp 
Filters 
Type Disk Filters 
Number of Units 2 
Number of Disks per Unit 6 
Capacity, total 6 mgd 
Average Flow Rate 2 gpm/ft2 

Disk Drive 1/2 hp, ea 

4 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

50 



 

 

 

 

 
 

 

 

 

 

  

 
 

  

  

 

 

  
  

  
  

  

  

  

  
  

 
  

 
 

 
 

  
 

 
  

   

  

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 51 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

Table 2-2. Sandy WWTP Existing Design Criteria 

Parameter Value 
Backwash Pump Quantity 2 
Backwash Pump Drive 2 hp, ea 
High Pressure Wash Pump Quantity 2 
High Pressure Wash Pump Drive 40 hp, ea 
Ultraviolet (UV) Disinfection 

Type Medium Pressure 

Number of Channels 1 

Peak Flow Rates 7.0 mgd 

Dosage 30,010 microwatt sec/cm2 

Headloss 17.7 in 

Aerated Sludge Storage Basin 
Center Well 90,000 gallons 
Cell No. 1: 90,000 gallons 
Cell No. 2: 180,000 gallons 
Decant Pumps
  Quantity 3 

Capacity 50 gpm @ 22 ft TDH
 Motor 1/2 hp 

Sludge Transfer Pump
  Quantity 2 

Motor 10 hp 
Diffusers
  Center Well 270, 7-in dia fine bubble membrane disc
  Cell No. 1 and No. 2 16, coarse bubble 
Sodium Hypochlorite Storage & Metering Facility 
Number of Tanks 2 
Tank Volume 1,000 gallons, ea 
Number of Metering Pumps 2 
Metering Pump Capacity 5 gph 
Waste Pump Station 
Pump Station Type Wet Pit with valve vault 
Wet Pit Diameter 4 ft 
Pumps
  Type Submersible
  Quantity 2 

Capacity 350 gpm @ 22 ft TDH, ea
 Motor 3 hp 

5 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

51 



 
 

   

 
 
 

  
   

 

 

 
 

 

 

 

 

 

  

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 52 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

PRELIMINARY DESIGN EVALUATION 

This section summarizes the existing condition of each process area at the WWTP, the improvements 
recommended in the 2020 PDR, an evaluation of the 2020 PDR recommendations and a modified set of 
improvements recommended for implementation under this Project. Drawings of the proposed 
improvements are provided in Appendix A. 

3.1 Headworks Facility 

3.1.1 Existing Conditions 
The existing headworks consists of a drum screen in a 4-foot wide channel with 1/4-inch openings; a 
manual screen in a 2-foot wide bypass channel; a 10-foot diameter vortex grit removal basin; and a 
Parshall flume for measuring influent flow. The grit basin is equipped with an airlift pump that pumps grit 
from the bottom of the basin and discharges it to a grit classifier. The grit classifier removes water and 
organic material from the grit and conveys the grit via a screw conveyor to a dumpster. The drum screen 
also discharges screenings to the same dumpster. 

The headworks facility has the following deficiencies: 

 The headworks equipment is over 20 years old and is reaching the end of its useful life. 
 The drum screen does not have adequate capacity to treat future peak wet weather flows. 
 Solids and rags leak through the side seals on the drum screen and influent flow periodically 

overflows the bypass channel isolation gate. This results in poor removal of solids and rags 
from the influent flow. 

 There is no means of removing the screen from the channel to perform routine 
maintenance on the screen. 

 The paddle mixer in the grit removal basin failed recently. 
 The grit pump and grit pump discharge piping need replacement. 
 There is no redundant mechanical screen or grit removal equipment at the headworks 

facility. 
 The hydraulic grade line of the headworks facility is not compatible with future planned 

primary clarifiers, which are required to treat the additional solids load from the future 
Eastside Satellite MBR facility. The headworks facility will need to be relocated to a higher 
elevation to allow primary clarifiers to be installed at the WWTP. 

3.1.2 Previous Preliminary Design Recommendations and Discussion 
The 2020 PDR recommended the following improvements for the headworks facility: 

 Replace the drum screen in-kind. 
 Replace the vortex grit removal equipment including paddle mixer, grit pump, grit 

concentrator, grit classifier, and screw conveyor in-kind. 
 Install a motorized crane next to the screen to improve maintenance accessibility. 

6 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

52 



 

 

 

 

 
 

 

 

 

  

  

 
 

 

   
 

 
 

 
  

 
 

  

 
  

 
 

 
  

  
 
 

  

  

 
 

  
 

   
 

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 53 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

 Replace the headworks equipment control panel to improve control from the Supervisory 
Control and Data Acquisition (SCADA) system. 

 Repair/replace the conduit and wiring between field equipment and motor control centers 
(MCCs) in the blower building. 

After reviewing the existing conditions of the headworks facility and the 2020 PDR recommendations, 
West Yost recommends the City make limited investments in the existing headworks facility for the 
following reasons: 

 The biggest issue impacting operation of the headworks facility is peak flows and system 
hydraulics. The current headworks is simply not designed for the nearly 10 millions of 
gallons of (MGD) peak flows that are believed to enter the facility during peak storm events. 

 The main bearing on the existing drum screen has been replaced and the screen is 
functioning adequately. 

 Ultimately, the headworks facility will need to be relocated to a higher elevation to support 
the future installation of primary clarifiers as part of the major planned expansion when the 
Eastside Membrane Bioreactor (MBR) facility is constructed. 

As a result, West Yost recommends a modified approach for addressing the deficiencies at the headworks 
facility as summarized in the following section.  

3.1.3 Modified Preliminary Design Recommendations 
Based on the analysis summarized above, it recommended that the following improvements, which will 
improve permit compliance, treatment performance, and maintenance access be implemented at the 
headworks facility under this Project: 

 Install a motorized gantry crane next to the existing drum screen to assist in removing the 
screen from the channel for routine maintenance. 

 Replace the paddle mixer in the grit basin. 
 Replace the grit pump and grit pump discharge piping. 
 Implement structural improvements to prevent influent flow from overflowing the bypass 

channel isolation gate and bypass the screen. 

These recommended upgrades are shown on Drawings S000 and M001 included in Appendix A. 

3.2 Equalization Basin 

3.2.1 Existing Conditions 
The existing flow equalization facilities consist of a flow control structure, an equalization basin and utility 
pumps that drain the basin and discharge flow into the aeration basins. The flow control structure was 
installed in 2018 and is designed to split flow from the headworks facility to the aeration basin and the 
equalization basin using two fixed weirs. The weir elevations are set to allow flow to the equalization basin 
when influent flow exceeds 2.0 mgd. The existing flow equalization facilities have the following deficiencies: 

7 City of Sandy 
March 2021 

CONSENT DECREEp\c\964\50-20=-1\wp\TM WWTP

United States and State of Oregon v. City of Sandy, Oregon 
23-cv-968 

53 



 

 

 

 

 
 

 

 

 

 
 

 
 
 

 
 

  

 
   

 

  
 

   
  

 
   

 

   
 

 
  

 

  

 
  

 
  

  
    

Case 3:23-cv-00968-SI Document 5 Filed 09/11/23 Page 54 of 99 

Condition Assessment Improvements Project 
Preliminary Design Evaluation Report 

 The existing flow control structure and equalization basin do not include any 
instrumentation to measure flow to the equalization basins or water surface level in the 
basins. As a result, the basin frequently overfills. 

 Large plumes of algae have been observed to build up in the equalization basin.  
 The existing utility pumps that drain the basin back into the aeration basin are constant 

speed pumps and are oversized. Therefore, when operation staff begin draining the 
equalization basin, large slugs of flow with high concentrations of algae are discharged into 
the aeration basins. The presence of algae in the equalization basins return flow can inhibit 